GZ Yuexiang Engineering Machinery Co., Ltd. 86- 020-89853372 sales@yuexiangparts.com
M2X210 Mini Excavator Swing Motor EX300-5 EX300LC-5 EX330LC-5 EX350H-5 4371768

M2X210 Mini Excavator Swing Motor EX300-5 EX300LC-5 EX330LC-5 EX350H-5 4371768

  • High Light

    excavator slew motor

    ,

    swing drive hydraulic motor

  • Brand Name
    Belparts
  • Name
    Swing Motor
  • Part Number
    4371768
  • Part Name
    Slew Motor
  • Motor Model
    M2X210
  • Material
    Steel
  • Place of Origin
    China
  • Brand Name
    Belparts
  • Certification
    OEM
  • Model Number
    EX300-5 EX300LC-5 EX330LC-5 EX350H-5 EX350LCH-5 EX350K-5 EX350LCK-5 EX370-5 EX370HD-5
  • Minimum Order Quantity
    1PCS
  • Price
    Negotiated price
  • Packaging Details
    Wooden case
  • Delivery Time
    2-5 days
  • Payment Terms
    T/T, Western Union,Paypal
  • Supply Ability
    500 pieces per month

M2X210 Mini Excavator Swing Motor EX300-5 EX300LC-5 EX330LC-5 EX350H-5 4371768

EX300-5 EX300LC-5 EX330LC-5 EX350H-5 4371768 Excavator Parts M2X210 Swing Motor

 

M2X210 Swing Motor is made available for EX300-5 EX300LC-5 EX330LC-5 EX350H-5 EX350LCH-5 EX350K-5 EX350LCK-5 EX370-5 EX370HD-5 excavator . M2X210 is its motor model . The part number of the swing motor is 4371768  . And its material is steel . It belongs to EQUIPMENT COMPONENTS PARTS . If you are not sure which swing motor that your excavator applies for , please send us the model , part number , pictures of your swing motor , our staff will help you to confirm it for free .

 

Description of Swing Motor

Model EX300-5 EX300LC-5 EX330LC-5 EX350H-5 EX350LCH-5 EX350K-5 EX350LCK-5 EX370-5 EX370HD-5
Energy Hydraulic
Warranty 6 Months
Apply for Hitachi Excavator
Color Customer ' s Request
Delivery 1 days after the payment received(If have stock)
Shipment By sea, by air, by express or as required

 

We also sell following parts :
Travel gearbox , swing gearbox , Kawasaki hydraulic pump , swing motor , final drive , main control valve , travel motor , boom cylinder , arm cylinder , bucket cylinder and so on . Hydraulic pump parts ( cylinder block) plate valve , guide retainer plate , piston shoe , cradle assy -- cradle , cam rocker .

 

Supply Ability

 

Supply Ability :    500 Set / Sets per Month

 

Packaging & Delivery

 

Packaging Details :     In wooden case

 

Port:                            Huangpu

 

Lead Time :            

Quantity(Sets) 1 - 1 >1
Est. Time(days) 1 To be negotiated

 

Advantage of our product

Best price with good quality product We have factory product support and financial support, so the product cost is very low , and the price given is also pretty acceptable . More importatly, our product quality is good .
Professional & Experienced Salesperson Our founder has been into this field for more than 7 years , with rich experiences.We will conduct professional knowledge training and assessment for sales staff every month .
Rigorous Serious Professional Attitude About the parts , we will make sure it 100% before the shipment , if can not make sure it , maybe will ask you for more information about your parts , Never take any chances to deliver everything without make sure it 100% .
Detailed information of the product We are professional on our main products , We have detailed pictures and detailed parameters for your main products ,
Convenient &Fast & Affordable Delivery We have lof of customers from more than 96 countries , and we have lof of professional shipping agents , will choose the best way with good price shipment way to send the parts to you , we have DHL , FEDEX ,UPS , Air ,Sea etc , will try our best to meet your requirement .

 

EXCAVATOR Hitachi EX300-5
EX300-5 EX300LC-5 EX330LC-5 EX350H-5 EX350LCH-5 EX350K-5 EX350LCK-5 EX370-5 EX370HD-5 EQUIPMENT COMPONENTS PARTS / MOTOR; OIL
MOTOR; OIL (SWING)

M2X210 Mini Excavator Swing Motor EX300-5 EX300LC-5 EX330LC-5 EX350H-5 4371768 0

List of spare parts

# Part No Part Name Qty.
  4371768 MOTOR; OIL 1
011 0365401 . PISTON SUB  
011A   .. PISTON  
011B   .. SHOE  
020 0692702 . CASING ASS'Y  
020A   .. CASING 1
020B   .. PIN  
031 0719601 . VALVE  
051 0719602 . VALVE; RELIEF  
051A A811030 .. O-RING  
051B 0249148 .. RING; BACK-UP  
101 0365404 . SHAFT  
106 0365405 . SPACER  
111 0496104 . CYL.  
113 0365407 . BUSHING  
114 0365408 . SPRING  
116 0365409 . ROD; PUSH  
117 0365410 . SPACER  
118 0365411 . SPACER  
123 0365412 . PLATE  
124 0692705 . PLATE  
131 0719603 . PLATE; VALVE  
301 0719604 . CASING  
304 0365416 . COVER  
351 0409215 . PLUNGER  
355 0409216 . SPRING  
401 0365417 . BOLT; SOCKET  
432 991345 . RING; RETAINING 2
433 942517 . RING; RETAINING 1
437 973069 . RING; RETAINING 1
438 931346 . RING; RETAINING 1
443 0353316 . BRG.; ROL.  
444 0365324 . BRG.; ROL.  
464 0629404 . PLUG  
468 0629404 . PLUG  
469 0692708 . PLUG 2
471 A811110 . O-RING 1
472 0692709 . O-RING  
485 957366 . O-RING 1
487 957366 . O-RING 2
488 4506428 . O-RING 2
491 0251914 . SEAL; OIL  
702 0365425 . PISTON; BRAKE  
706 0365326 . O-RING  
707 0365427 . O-RING  
712 0365331 . SPRING; BRAKE  
742 0365428 . PLATE  
743 0365429 . PLATE  
995 0692710 . PLATE  
996 4506412 . O-RING 2
997 4506406 . O-RING 2
998 0210718 . BOLT; SOCKET

 

FAQ

Q1: Could you design products at my demand ?

A: We will do our best to manufacture it according to your request .

 

Q2: How can you promise the quality ?

A: Usually , One year warranty against B / L date . If you meet with quality problem , we promise to be responsible for it.

 

Q3: If we can not find what we want on your website , what should we do ?

A: You can email us the descriptions and pictures of the products you need , We will check whether we can have it .

 

Q4: Can we purchase some of your products for quality testing ?

A: Yes , of course , we are confident for our products . Welcome customers to buy for quality testing .

 

Q5: What is the lead time ?

A: For swing gearbox , normally 3 days , 3 days and lead time is calculated from the day we receive your deposit .
Exact time is determined by factory schedule .